DESA

INTERNATIONAL
PFA-24-1
PORTABLE FORCED AIR HEATER Issued: Nov. 1987
lllustrated Parts List
REDDY
IMPORTANT: Do not use key numbers when ordering service parts. Always order components R1 50A
by part number and description. include model and serial numbers.
KEY PART KEY PART
NO. NUMBER DESCRIPTION QTy. NO. NUMBER DESCRIPTION QTyY.
1 098511 29 |Upper Sheil 1 19 WLM-4: . Lockwasher 1/4 In. 2
2 098068-01 Deflector Kit, Heat 1 20 NPC-4C Nut, Hex 1/4-20 2
3 098512 02 | Combustion Chamber 1 21 0985711 10/0Lower Shell 1
4 M11084-29 Screw, #10-16 x 3/4 2 22 M11084-27 Screw, #10-16 x 1/2 6
5 M11084-29 Screw, #10-16 x 3/4 2 23 M11271-8 Nut, Clip 6
6 HA3019 . Photocell Assembly 1 24 M12828 Bracket, Shell Support 1
7 M16660 Photoceil Bracket 1 25 M11084-27 Screw, #10-16 x 1/2 8
8 M10908-2 Screw, #6-32 x 3/8 2 26 M11084-29 Screw, #10-16 x 3/4 2
8 b Bumer Head Assembly 1 27 1000576 Grommet 2
9-1 M16790-12 Fueil Line 1 28 M50671-0 Control, Safety 1
9-2 M19630 Fiiter, Screen Fuel 1 29 097061-01 Solid State Relay 1
9-3 M50660-05 Nut, Flare 1 30 - Screw, #8-18 x 1/2 2
9-4 079685-01 Connector, Male 1 31 097060-01 Bracket, Solid State Relay 1
9-5 M50820-02 Fltting, Barb 1 32 M11084-27 Screw, #10-16 x 1/2 1
9-6 Ma8s82 Seal, Nozzie 1 33 M1664S Bracket, Motor Support 1
97 M10659-1 Washer, Nozzie 2 34 1000577 Grommet 1
9-8 M10809-1 Spring, Nozzie 1 35 098557 06| Ignitor Kit (includes ieads) 1
) M18022 Nozzie, 1.1 GPH 1 36 M11084-27 Screw, #10-16 x 1/2 2
0 M10962-2 Spark Plug 1 37 M11143-1 Bushing, Strain Rellef 1
9-11 M50924-01 Body, Burner Head 1 38 099896 03} Cord, Power 1
10 M11084-27 Screw, #10-16 x 1/2 3 39 098513 11| Tank, Fuel 1
11 M50814-03 Alrtine, Tubing 1 40 097702-01 Fuel Cap (includes gasket) 1
12 MS50873-01 Cllp, Alrline 9 41 M10990-3 Bushing, Rubber 1
13 il Wire Assembiy (red, 6") 2 42 M11084-27 Screw, #10-16 x 1/2 2
14 M11084-27 Screw, #10-16 x 1/2 1 4 M11084-27 Screw, #10-16 x 1/2 2
15 M17058 Fan 1 44 M27417 Plug, Drain 1
16 hinkd Motor and Pump Assembly 1
16-1 M16545 Cover, End Fiiter 1
16-2 M12461-31 Screw, #10-32 x 1 10
16-3 M12179 Fliter, intake 1
168 | 22441 Flter, otput ! PARTS AVAILABLE - NOT SHOWN
16-8 | M50545 Cover, End Pump 1
16-7 M8643 Blade 4 097204-05 Decai, Tradename
16-8 M22456-1 Rotor Pump 1 097896-01 Wheeis 2
1610 | 07997501 Pump Body ! M12831.3 Frame Support Wheel 1
1612 M50820-02 Fitting, Barb 1 M12345-33 Mounting Screws 8
1613 | M22097 P 1 M28526 Nut Cap 2
16-15 M10993-1 Spring, Relief 1
16-16 M8940 Ball, 1/4 dia. 1
16-17 087307-01 Motor 1
17 M16661 Clamp, Motor 4
18 M51043-01 Screw, #1/4-20 x 1 1/2 2
Avallable_ at your focai hardware store. 097707-01
***Not available as an assembly. REV. C

7A



oL sdwy Bujuels

. SY (uny jewiop Bujing) eBetedwy

L (spunod siewixosddy) jondg inoyum Blem sa1eey ZH09/A02) “ . sjuowes(nbay aj110013

v6 (spunod elewyxoiddy) 1yBlem Bujddiys (48 (1no} 104 suojiey s'n slewixoiddy) uopdwinsuo) fend

oS (isd) eanssaid dwnd 5V - Sstl {(suojjen ‘s ‘n) Aioeden Nue] (end

89 (W49 s1swixorddy ) inding Jiv 10H i1o |onj L§ 10 eUIs0Ia) ong

osve WdY 10101 000'05 ¢ (inoy sed n1g) Bupey indino
SNOILYIIHID3dS

AN
>4
82

WvHOVIA DONIHIM A19W3SSY GV3H HINUNAG

ATSNISSY 3DVIOVd HOLOW M3IA 3300 1dX3 HILVIH




